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PARTS LIST
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NO. DESCRIPTION CODE QTY. NO. DESCRIPTION CODE QTY.

1 Blade(1) R105-01 1 50 P-5 O-Ring 5N-35 3
2 Blade(2) R105-02 1 51 P-16 O-Ring 22-25 1
3 M5 X 14 Screw RF-49 2 52 Cylinder Insert EZ-13 2
4 Blade Guide R105-03 1 53 Pump Piston EZ-15 2
5 JG-12 Snap Ring E3-123 4 54 M5 X 5 Screw (F.P.) 510A-05 1
6 Pin(276) R105-04 4 55 Suction Valve EZ-20 2
7 Link R105-05 4 56 Spring (420) 9H2-02 1
8 Link Head R85-12A 1 57 SI-12.7 Ring R14A-23 2
9 Thrust Washer (2035) R105-08 1 58 Spring (686) EZ-26 2

10 Body Head R105-06 1 59 G55 O-Ring SL5-12 1
11 M5 X 10 Screw (D.P.) 55A-11 1 60 Spring (689) EZ-23 2
12 Shoulder Bolt R105-07 1 61 Oil Reservoir SL5-13 1
13 Thrust Washer (1730) R85-07 1 62 P-16 Back-Up Ring (B.C.) 22-24 2
14  Nut AN03 R85-06 2 63 Retainer  SLND-14 1
15 Handle Frame SL95-01 2 64 Power Unit SLND-11 1
16 Grip SL95-02 2 65 auto-suction screw SL5-16 2
18 M6 X 16 Screw 341-06 4 66 Plug SLND-12 1
19 M12 X 18 Screw P85Y-03 2 67 Stopper Ring SL5-19 1
20 M12 Lock Washer 40-09 2 68 M5 X 8 Screw 410-49 1
21 Heat Shrink Tube R105-10 1 69 Inner Pipe SL5-14 1
22 Ring SL95-03 1 70 Inner Piston SL1-04 1
23 Ram Spring Holder R105-09 1 71 P-5 O-Ring (B) 610F-18 1
24 Ram Spring(714) R105-11 1 72 LP control plug SL5-11 1
25 Ram R105-16 1 73 Magnet ROB-25 2
26 Pivot Pin R85-02A 1 74 Bush R14A-19 1
27 Body SL95-04 1 75 Valve Cartridge EZ-25F 1
28 Spring (552) EZ-16 2 76 G-8 Snap Ring R510A-04 1
29 Spring (689) EZ-23 2 77 S-5 O-Ring 351-20 1
30 Spring (688) EZ-22 4 78 M4 X 10 Screw ROB-159 8
31 Spring (420) 9H2-02 1 79 M4 Lock Washer EZ-37 8
32 Spring (686) EZ-26 2 80 M7 Flat Washer EC50-03 8
33 PS-6 Pent Seal EZ-14 2 81 Housing Set SL5-BHS 1
34 P-6 Back-Up Ring (B.C.) UC-28 2 83 Switch Knob Assembly SLND-06A 1
35 P-3 O-Ring 16-36 2 84 Spring(187) 40U-10 1
36 Spring (552) 22-24 2 85 Lever Support SLND-08 2
37 PS-6 Pent Seal E3-126 2 86 Spring(701) SLND-09 1
38 P-6 Back-Up Ring (B.C.) 510-18 1 87 Release Lever SLND-07 1
39 P-42 O-Ring 9H-17 1 88 Switch Rod SLND-05 1
40 5/32" Ball 22-21 7 89 Switch Unit SLND-04B 1
41 1/8" Ball 40-20 4 90 Sleeve BND-01 1
42 3/16" Ball 16-49 2
43 Release Plug EZ-24 1
44 P-3 O-Ring 16-36 2
45 P-3 O-Ring (U801) EZ-21 2 89-1 Main Switch Unit BND-02 1
46 P-5 O-Ring 5N-35 3 89-2 Circuit board(1) BND-03 1
47 P-16 O-Ring 22-25 1 89-3 Circuit board(2) BND-04 1
48 P-7 O-Ring 16-60 1 89-4 LED Harness (1) BND-05 1
49 M4 X 4 Screw (F.P.) 85-47 1 89-5 LED Harness (2) BND-06 2
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